
Service Parts List V: 067-0006.01 230V
UK210mm Multi-Material Cutting Mitre/Table Saw



1 SELF-TAPPING SCREWS F-TFPX-4-16-ST-BO 9
2 REAR COVER 067-0100 1
3 PCB 230V 067-0101 1
4 SPEED SENSOR 067-0105 1
5 UPPER SWITCH HANDLE (R210MTS) 067-0107R 1
6 SELF-TAPPING SCREWS F-TFPX-4-12-ST-BO 4
7 PAN HEAD SCREW F-SPHPZ-M5-25-ST-BO 5
8 TERMINAL CONNECTOR 067-0108 2
9 CAPACITOR 230V 067-0109 1

10 SWITCH 230V 067-0113 1
11 SOLENOID SWITCH 230V 067-0117 1
12 LOWER SWITCH HANDLE (R210MTS) 067-0122R 1
13 MOTOR HOUSING 067-0123 1
14 FIELD COIL 230V 067-0124 1
15 SELF-TAPPING SCREWS F-TFPX-4-60-ST-BO 2
16 WIRE GUIDE PLATE 067-0128 1
17 SCREWS F-SPHPZ-M4-14-ST-BO 1
18 MAGNET RING AND PLASTIC PARTS 1 067-0129 1
19 MAGNET RING 067-0130 1
20 MAGNET RING AND PLASTIC PARTS 2 067-0131 1
21 BEARING F-B-608-2Z 1
22 SCREWS F-SPHPZ-M4-45-ST-BO 2
23 UPPER JUNCTION BOX 067-0132 1
24 INTER LOCK KNOB (R210MTS) 067-0134R 1
25 PUSH ROD (INTERLOCK) 067-0135 1
26 MICRO SWITCH 067-0136 1
27 COCK 067-0137 1
28 CABLE GRIP 067-0138 2
29 POWER CABLE 230V (UK) 067-0139 1
30 CABLE SHIELD 067-0145 1
31 LOWER JUNCTION BOX 067-0146 1
32 THREE CORE CABLE 067-0147 1
33 CARBON BRUSH ASSEMBLY (PR) 067-0148 2
36 ARMATURE 230V 067-0151 1
37 BEARING F-B-6200-2Z 1
38 NYLOCK NUT F-NNIF-M12-ST-BO 1
39 WASHER 067-0155 1
40 BUTTON HEAD BOLT 067-0156 1
41 FRAME 067-0157 1
42 NYLOCK NUT F-NNIF-M8-ST-BO 2
43 SCREW 067-0158 5
44 TENSION SPRING 067-0159 2
45 INTERLOCK PLATE 067-0160 1
46 RIVING KNIFE 067-0161 1
47 FIXING PLATE 067-0162 1
48 CAP SCREW F-SHCS-M5-12-ST-BO 2
49 POST SCREW 067-0163 1
50 SCREW F-TFPX-4-45-ST-BO 2
51 RIVET 067-0164 2
52 PLATE 1 067-0165 1
53 PLATE 2 067-0166 1
54 CIRCLIP F-SWA-M5-ST-BO 2
55 TENSION SPRING 067-0167 1
56 LOCKNUT F-NNIF-M5-ST-BO 1
57 SCREWS F-TFPX-4-50-ST-BO 2
58 BRACKET 067-0168 1
59 SCREWS F-SPHPZ-4-12-ST-BO 10
60 LATCH BAR 067-0169 1
61 BUTTON (R210MTS) 067-0171R 1
62 "O" RING 067-0172 1
63 PUSH PIN (INTERLOCK) 067-0173 1
64 INTERLOCK PLATE 2 067-0174 1
65 TENSION SPRING 067-0175 1

No. Description Part Code Qty No. Description Part Code Qty No. Description Part Code Qty

72 COUNTERSUNK SCREW F-SCHPZ-M4-12-ST-BO 6
75 FIXING STUD 067-0184 1
84 BEARING RETAINER 067-0193 1
85 LOWER BLADE FLANGE 067-0194 1
87 UPPER BLADE FLANGE 067-0195 1
88 WASHER 067-0196 1
89 CAP SCREW 067-0197 1
90 DUST TUBE 067-0198 1
91 SCREW F-SPHPZ-M5-10-ST-BO 4
92 FRAME COVER 067-0199 1

105 TABLE TOP 067-0215 1
106 TABLE LINING PLATE (R210MTS) 067-0217R 1
107 TABLE LOCKING SCREW 067-0218 1
108 TABLE LOCKING KNOB (R210MTS) 067-0220R 1
115 SAFETY COVER INTERLOCK 067-0229 1
116 MOVABLE FENCE 067-0230 1
117 CAP SCREW F-SHCS-M6-22-ST-BO 6
118 CLAMP SCREW (R210MTS) 067-0232R 4
119 CLAMP SCREW (R210MTS) 067-0234R 1
120 HEX SOCKET SET SCREW F-SSCFP-M6-16-ST-BO 1
121 FENCE 067-0235 1
122 TABLE INSERT (R210MTS) 067-0237R 1
123 HEX HEAD BOLT F-HB-M8-35-ST-BO 1
124 TURN TABLE 067-0238 1
125 SQUARE NUT 067-0239 4
126 LOWER TABLE GUARD 067-0240 1
133 PIVOT AXEL 067-0248 1
134 BEVEL HOUSING 067-0249 1
135 BEVEL POINTER 067-0250 1
136 BEVEL LOCKING HANDLE (R210MTS) 067-0252R 1
137 TORSION SPRING 067-0253 1
138 SOCKET SET SCREW F-SSCFP-M5-10-ST-BO 1
139 BEVEL BASE 067-0254 1
140 CAP HEX SCREW F-SHCS-M6-14-ST-BO 1
141 BOLT 067-0255 1
142  CAP SCREW  F-SHCS-M6-18-ST-BO 1
143 HEX NUT F-NSF-M6-ST-BO 2
144 LOWER AXEL TUBE 067-0256 1
145 EXTEND FEET 067-0257 2
146 EXTEND FEET PAD 067-0258 2
147 BASE 067-0259 1
148 BASE FEET 067-0260 4
149 SCREW F-SPHPZ-M5-14-ST-BO 2
150 PUSH ROD (R210MTS) 067-0262R 1
151 STEEL BALL 067-0263 1
152 POSITIONING SPRING 067-0264 1
153 SET SCREW F-SSCFP-M10-10-ST-BO 1
154 TABLE LOCK SCREW (R210MTS) 067-0266R 1
155 WASHER F-W-M8-ST-BO 2
156 WAVE WASHER F-WW-M8-ST-BO 1
157 SCALE LABEL 067-0267 1
158 EXTENSION SUPPORT 067-0268 2
159 PIN SPANNER 067-0269 1
160 Ratings Label 230V (R210MTS) 067-0282R 1
M1 BLADE GUARD (R210MTS) 067-0271R 1
M2 TOP CLAMP (R210MTS) 067-0273R 1
M3 ANGLE GUAGE (R210MTS) 067-0275R 1
M4 SAFETY COVER ASSEMBLY 067-0276 1
M5 GEARBOX UNIT 067-0277 1

Service Parts List V: 067-0006.01 230V
UK210mm Multi-Material Cutting Mitre/Table Saw


